
ENwww.agro-center.de

Spare part List ASW to 2018



2



3

Hydraulically suspended towing bar . . . . . . . . . . . . . . . . . . . 4-5

Tow bars and drawbar eyes  . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Support foot . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7-8

Wheel chocks . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8 

Suspension / slide shoe / middle rocker (Gigant Plus) . . . . .10 

Main suspension and balance . . . . . . . . . . . . . . . . . . . . . . . .11

Titan Aggregate / parabolic spring . . . . . . . . . . . . . . . . . . 12-13

Gigant Aggregate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14-15

Gigant Plus Aggregate  . . . . . . . . . . . . . . . . . . . . . . . . . . . 16-17

Air suspension system . . . . . . . . . . . . . . . . . . . . . . . . . . . 18-19

Hydraulic suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20

Axle stops according to choice of tires and axles . . . . . . . . . .21

Mechanical axis shift  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22

Hydraulic axle offset . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .23

Body /Side wall . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24-25

Body with sidewall flap 2000mm   . . . . . . . . . . . . . . . . . . 26-27 

Tension cable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .28

Strainer  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .29

Sliding cylinder / sliding floor . . . . . . . . . . . . . . . . . . . . . . . . .30

Sliding and sealing strip set . . . . . . . . . . . . . . . . . . . . . . . . . .31

Hose guide for sliding floor . . . . . . . . . . . . . . . . . . . . . . . . 32-33

Rear wall  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34-37

Mudguard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38-39

Construction 500mm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40

Construction 200mm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .41

Loading sill protection  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .42

Fixed ladder / front strut. . . . . . . . . . . . . . . . . . . . . . . . . . . . .44

Mech. support legs / container lock . . . . . . . . . . . . . . . . . . . .45

Sliding tarpaulin . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46-47

PTO stub/ drive shaft . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48-54

Underride protection  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55-59

Side marker lights right and left (yellow)  . . . . . . . . . . . . . 60-61

Compressed-air valve/ Boiler and accessories . . . . . . . . . 62-64

Drawbar coupling . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64-65

Tightening torques . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66-67

Mounting kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68-70

Safety switch-off. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71



4

Hydraulic drawbar suspention

Drawing number Article number Catalogue number

1 Drawbar for hydr. spring ASW

Drawbar for hydr. spring ASW - 23 to. ASW00001-022000-017-11 518479 ZUGXXX110072

Drawbar for hydr. spring ASW - 32 to. ASW00001-022000-016-15 519020 ZUGXXX110074

2 Towing device stop ASW00000-010202-001 467560 ASWJFM940011

3 Towing device support - lateral ASW00000-010200-007-02 476976 ASWJFM940019

4 Bearing shell for center bearing Ø 75mm WN-190ABO-544 437167 FNTXXX900250

Bracket for center bearing Ø 75mm WN-190ABO-544-04 440476 FNTXXX900252

5 Bush with collar for bearing Ø 60-75 mm WN-110BUC-525 452540 FNTXXX900112

6 Tube holder for ASW universal/ straight 965 mm WN-260HAL-509-02 527887 KPZXXX940005

7 Cylinder - drawbar spring system 90/60/180 WN-250ZYL-557-02 490672 HZLXXX150059

7.1 Sealing set for cylinder - drawpar suspention _type S 420922 HZLXXX903008

Sealing set for cylinder - drawpar suspention _type H 513765 HZLXXX903064

8 Bush bearing for drawbar spring system (O/I/L) 58x30x102 WN-110BUC-619 452012 FNTXXX022023

8 Silent bush (O/I/L) 58x30x102 468736 FNTXXX022027

9 Shut off valve 12L 420536 HZBXXX100002

10 Hydraulic accumulator 1ltr - 200bar/80bar 451313 ASWJFM900056

11 Hydraulic hose DN 10/3000 413745 HSLXXX030003

12 SVK plug - size 3 12L - DN 10 401393 HZBXXX200034



5

1

2

3

4

5

6

7

8

10

9

11

12

4x Screw M24 x 260     NKTXXX190264 / 4058884

4x Stop nut M24           NKTXXX191018 / 412252

Parabolic sp
rin

g    
    

    
   F

NTXXX022012 / 432881

Compressi
on sp

rin
g fo

r to
wbar   

 FNTXXX360032 / 412885

2x Screw M16 x 80 NKTXXX190168 / 405838

2x Stop nut M16 NKTXXX191014 / 412250

5x Screw M30 x 90 NKTXXX193336

5x Stop nut NKTXXX191022

Hexagon screw M30 x 200 with thread 35mm                            / 456142

Hexagon screw M30 x 200  NKTXXX190280 / 405893

Silent bush strenghten version  FNTXXX022027 /468736

Bush bearing  FNTXXX022023 / 452012

E-cable Multipoint           ETZXXX915102

Cable installed in all trailers!



6

Drawbars  |  Towing device

tonnage offset lenght Article number Catalogue number

16 t 100 mm 1200 mm 441828 ZUGXXX110099

16 t 200 mm 1200 mm 519932 ZUGXXX110100

16 t 300 mm 1200 mm 452007 ZUGXXX110101

22 t 100 mm 1200 mm 437848 ZUGXXX110108

22 t 200 mm 1200 mm 500270 ZUGXXX110110

22 t 300 mm 1200 mm 510123 ZUGXXX110115

30 t 100 mm 1200 mm 494969 ZUGXXX110129

30 t 200 mm 1200 mm 517031 ZUGXXX110130

30 t 300 mm 1200 mm 497673 ZUGXXX110135

Pulling rings

Article number Catalogue number

Pulling ring D40 / 20to. - 2068 429198 ZUGXXX900505

Pulling ring D40 / 33to. - Z043 Lochbild 145 429202 ZUGXXX900525

Pulling ball coupling 59344 / K80 110x100 / max. 3to. 414407 ZUGXXX900544

Pulling ball coupling 3196 / K80 145x145 / max. 3to. 457593 ZUGXXX900537

Pulling ring Pitonfix with flange D50 / 22 to. / 100x110 516887 ZUGXXX900541

Pulling ring Pitonfix with flange D50 / 32 to. / 145x145 429196 ZUGXXX900543

Pulling ring rotatable 20.000kg D68 with flange 100x110 475651 ZUGXXX900266

Pulling ring rotatable33.000kg D50 with flange 145x145 437169 ZUGXXX900259

8 x Spring rimg D20 NKTXXX110020

8 x Cylinder screw M20 x 90 NKTXXX193564

M16 x 60  NKTXXX193556

Bush 30 x 24 mm  NKTXXX193550

  Not authorized in France and Italy!                       ZUGXXX900259

tonnage

offset

Detail A



7

Support feet

Article number Catalogue number

150 offset 90 x 90 Hub 600   452218 HZLXXX100078

250 offset 90 x 90 Hub 600 452216 HZLXXX100206

450 offset 502089 HZLXXX100207

Mechanical support feed  

Drawing number Article number Catalogue number

1 Support feet with spring bolt lock 526083 HZLXXX500006

2 Holder for support feet 469728 FNTXXX901224

3 Lock bolt ASW00000-010415-000 460938 FNTXXX050013

3.1 Welding bush for spring bolt 460939 NKTXXX100097

4 U-bolt M16 / 102x140mm WN-160HAB-541 430576 NKTXXX100225

5 Hexagon nut  DIN 934 M16 411207 NKTXXX191114

Support feed hydraulic   

1 Support feet hydraulic 90x90x860 see table above

2 Hydraulic hose DN 10/3000 413745 HSLXXX030003

3 SVK plug - size 3 12L - NW 10 401393 HZBXXX200034
1

5 3

4

1

3

2

2

Screw M 12 x 140 mm NKTXXX190102

Stop nut  NKTXXX191010

Square disc NKTXXX191512



8

Mechanical drop support foot complete

Drawing number Article number Catalogue number

Mechanical drop support leg (complete) ASW00000-010405-000-09 526083 HZLXXX500006

1 Mechanical drop support leg 1200 mm - galvanized ASW00000-010405-000-11 523358 HZLXXX500014

2 Spring latch, Ø 28 / complete WN-100BOL-073-04-000 456942 NKTXXX100096

3 Support foot holder with bushing & spring bolt - galvanized ASW00000-010407-000-06 469728 FNTXXX901224

4 Washer without chamfer - DIN 125 A, Ø 13 mm - galvanized 411103 NKTXXX110110

5 Lock nut - DIN 985 / 8, M12 - galvanized 412248 NKTXXX191010

6 Hexangon screw - DIN 933 / 8.8, M12 x 40 -galvanized 406303 NKTXXX190080

7 Washer without chamfer - DIN 125 A, Ø 13 mm - galvanized 411105 NKTXXX110114

8 Lock nut- DIN 985 / 8.8, M16 - galvanized 412250 NKTXXX191014

9 Hexagon screw - DIN 933 / 8.8, M16 x 60 - galvanized 406388 NKTXXX190494

Chocks

Article number Catalogue number

10 Chock plastic G53 417303 FNTXXX060016

11 Threaded bolt for chock M 16 x 250 440493 FNTXXX060020

12 Spring cotter pin - 4mm 405201 NKTXXX100041

13 Square disc DIN 9021 Ø17 412297 NKTXXX191516

14 Hexagon nut DIN 934 M16 411207 NKTXXX191114

11

13

14

12

10



9



10

Suspention  |  Gigant Plus

Article number Catalogue number

1 Suspention front 451123 FNTXXX090172

2 Parabolic spring - LK 1400/50-P2.1 5to. 451115 FNTXXX090090

Parabolic spring - LK 1400/80-P2.1 8to. 460727 FNTXXX090095

3 Controll arm complete 350 mm complete 451119 FNTXXX090082

4 Bolt M30 x 1,5 x 185 incl. nut 457629 FNTXXX090188

4 Bolt M27 x 1,5 x 150 without nut 475052 FNTXXX090070
314 2

Achsabstand 1810 mm

2

1.3431.2

Slide shoe  |  Gigant Plus

Article number Catalogue number

1 Slide shoe rear 451118 FNTXXX090174

2 Parabolic spring - LK 1400/50-P2.1 5to. 451115 FNTXXX090090

3 Controll arm 350 mm complete 451119 FNTXXX090082

123

700 мм

1.1

2

Achsabstand 1550 mm

26,5" wheel

Center rocket   |  Gigant Plus

Article number Catalogue number

1 Center rocker 550 mm 452239 FNTXXX090170

1.1 Center rocker 700 mm 454073 FNTXXX090169

1.2 Center rocker (front) 452388

Center rocker (left front) FNTXXX090150

Center rocker (right front) FNTXXX090155

1.3 Center rocker (rear) 452387

Center rocker (left rear) FNTXXX090160

Center rocker (right rear) FNTXXX090165

2 Main suspention for rocker 513028 FNTXXX090190

2.1 Bearing shell 452386 FNTXXX090050

3 Pendulum shaft L410 /center distance 1810 457630 FNTXXX090080

4 Bolt for pendulum shaft LK/SF M27 x 1,5 457191 FNTXXX090075

2

1

550 мм

Achsabstand 1460 mm

22,5" wheel

30,5" wheel or at 10 tons axle load

front back

center distance 1460 mm

center distance 1810 mm

center distance 1550 mm



11

Main suspension and balance

Article number Catalogue number

1 Bearing shell for bush 452386 FNTXXX090050

2 Rubber bush 457634 FNTXXX090060

3 Eccentric bush 457633 FNTXXX090065

4/5 Screw M30 x 1,5 x 185 incl. nut for bush 457629 FNTXXX090188

6 Bush conical 8,2 457637 FNTXXX090073

7 Hexagon screw M16 x 150 405845 NKTXXX190182

8 Distance pipe LK 100 / Ø 20 x 1,5 x 117 457635 FNTXXX090056

9 Rubber roller Ø 50 x 100 457211 FNTXXX090058

10 Stop nut DIN 980 M16 412250 FNTXXX191014

11 Hexagon screw DIN 931 M16 x 75 457638 NKTXXX190324



12

Aggregate »Titan« / Parabolic spring

Drawing number Article number Catalogue number

1 Parabolic spring

Parabolic spring 100/36/3 - 1440 - 1540 mm 443394 FNTXXX022021

Parabolic spring 100/43/3 - 1840mm 417193 FNTXXX022010

2 Rocker ET-10/ET50 WN-190ABO-506 510429 FNTXXX900230

3 Platte for rocker / Hs-240x125 / M24 WN-190ABO-574 443334 FNTXXX030137

4 Bush with collar for bearing Ø75x65 - 65 mm WN-110BUC-542 452540 FNTXXX900112

5 DU-bearing Ø60x65x60 433538 NKTXXX050013

6 Grease nipple M8 x 1 405140 NKTXXX100301

7 Hexagon nut M24 411211 NKTXXX191122

8 Axle plate with axle limit stop (see page 21)  

9 Hexagon nut DIN 931 M24 x 280 405942 NKTXXX190349

10 Hexagon screw DIN 931 M24 x 220 405882 NKTXXX190260

11 Bracket for center bearing with lab WN-190ABO-544 Typ 2 440476 FNTXXX900252

12 Spring washer bent up DIN 127 A Ø24 405337 NKTXXX110024

13 Hexagon screw DIN 931 M24 x 110 405874 NKTXXX190244

14 Hexagon screw DIN 931 M16 x 300 405854 NKTXXX190198

15 Stop nut DIN 985 M16 412250 NKTXXX191014

Axle fixing  

1 Spring guide plate for welding WN-190ABO-587 451326 FNTXXX030205

2 Sliding rubber 120 x 100 mm for parabolic springs WN-190ABO-588-03 443933 FNTXXX900253

3 Flat steel for axle stop 20 x 4 x 90 mm 454298 FNTXXX030200

Overview conversion kits Titan Aggregate 

Titanaggregate com.ADR 4218 Axle beam 150 mm, 2150mm profile, wheel 22,5 FNTXXX900219

Titanaggregate com.ADR 4218 Axle beam 150 mm, 2150mm profile, wheel 26,5 FNTXXX900221

Titanaggregate complete Axle beam 120 mm, 2150mm profile, wheel 22,5 FNTXXX900215

Titanaggregate complete Axle beam 120 mm, 2150mm profile, wheel 26,5  see page 13 FNTXXX900216

Titanaggregate complete Axle beam 150 mm, 2150mm profile, wheel 26,5 FNTXXX900217

Titanaggregate complete Axle beam 150 mm, 2150mm profile, wheel 22,5 FNTXXX900218

Titanaggregate complete Axle beam 120, steering axle, 2050mm profile, wheel 22,5 FNTXXX900223

Titanaggregate complete Axle beam 120, steering axle, 2050mm profile, wheel 26,5 FNTXXX900225

Titanaggregate complete Axle beam 150, steering axle, 2050mm profile, wheel 26,5 FNTXXX900226

Titanaggregate complete Axle beam 150, steering axle, 2050mm profile, wheel 22,5 FNTXXX900227



13

   2x Rocker                                        FNTXXX900230  

 2x Axle plate for BPW - ADR   FNTXXX030145

   4x Bushing with collar for center bearing  NKTXXX900112

   4x Grease nipple     NKTXXX100301 

   8x Hexagon screw M24 x 240    NKTXXX190262 

   16x Hexagon nut M24 galvanized   NKTXXX191122 

 4x Sliding rubber for parabolic spring  FNTXXX900253 

   8x Flat steel for axle stop 90x20x4   FNTXXX030200

  16x Spring guide plate for welding   FNTXXX030205

   32x Hexagon nut M24 galvanized   NKTXXX191122

   16x Hexagon screw M24 x 280 galvanized   NKTXXX190262  

4x Axle stop     FNTXXX030173

7

8

1

3

9

2

6

45101412111315

Aggregate Titan

Axle fixing

1

2

3

16 x FNTXXX030205

4 x FNTXXX900253

8 x FNTXXX030200

In conversion kit Titan Aggregat included: (e.g. FNTXXX900216)



14

Aggregate »Gigant«

Drawing number Article number Catalogue number

1 Hexagon nut DIN 934 - M24 411211 NKTXXX191122

2 Axle stop with notch (see page 21)  

3 Hexagon nut DIN 934 - M16 411207 NKTXXX191114

4 Parabolic spring with bearing 100/27/3 - 1100/24 6 to. 442670 FNTXXX022215

5 Hexagon screw DIN 931 M16x160 405846 NKTXXX190184

6 Washer DIN 125 A - Ø17 411105 NKTXXX110114

7 Pipe Ø30x4 - 99,5mm 443154

8 Hexagon screw DIN 931 M24x200 405881 NKTXXX190258

9 Bush with collar for bearing Ø75x65 - 65mm 452540 FNTXXX900112

10 DU-bearing 60x65x60 WN-110BUC-542 433538 NKTXXX050013

11 Axle plate with axle stop (see page 21)

12 Rocker

Rocker 400mm WN-190ABO-554 428091 FNTXXX900098

Rocker 750mm WN-190ABO-047 434317 FNTXXX900108

13 Grease nipple M8 x 1 405140 NKTXXX100301

14 Bearing shell WN-190ABO-544 437167 FNTXXX900250

15 Washer DIN 125 A - Ø25 442999 NKTXXX110122

16 Hexagon screw DIN 931 M24x110 405874 NKTXXX190244

17 Hexagon screw DIN 931 M24x320 405886 NKTXXX190268

18 Silent bushing and parabolic spring A50 x I24 x L102 460434 NKTXXX022229



15

3

2

1

4

5

67

8910

1112

13

14

15
16

17

  22,5" tire 120/120 pipe

  26,5" tire 120/200 pipe

80/120 stops

18



16

Aggregat »Gigant« Plus

Drawing number Article number Catalogue number

1 Aggregate »Gigant«

2 Axle plate with axle stop (see page 21)  

3 Axle stop with notch (see page 21)

4 Hexagon screw DIN 931 M24x380 406030 NKTXXX190681

5 Hexagon nut DIN 934 M24 411211 NKTXXX191122

Aggregate »Gigant« 1460 mm (6 to spring) LK-16-1400-20 P2.1 462873 FNTXXX090035

Aggregate »Gigant« 1460 mm (8 to spring) LK-16-1400-32P2.1 502159 FNTXXX090035

Aggregate »Gigant« 1550 mm (6 to spring) LK-16-1550-20 R2.1 462875 FNTXXX090037

Aggregate »Gigant« 1550 mm (8 to spring) LK-18-1550-48P 506809

Aggregate »Gigant« 1810 mm (5 to spring) LK-17-1810-20 P2.1 443661 FNTXXX090040

Aggregate »Gigant« 1810 mm (6 to spring)  462874 FNTXXX090040

Aggregate »Gigant« 1810 mm (8 to spring) LK-17-1810-32P 502157



17

5

3

1

2

4

80/80 stops



18

Air suspention unit  

Drawing number Article number Catalogue number

1 Locknut DIN 985 - M12 412248 NKTXXX191010

2 Washer DIN 125A - Ø13 411103 NKTXXX110110

3 Air spring 1R14-810 438685 DRUXXX210517

4 Hexagon screw DIN 7991 - M12x60 457214 NKTXXX173046

5 Plate for air brake system 442254 DRUXXX490010

6 Parabolic spring for air suspention unit - 1 blade F001A037EC75 442196/453999 FNTXXX022015

7 Washer DIN 125A - Ø13 411103 NKTXXX110110

8 Hexagon screw DIN 931 - M12x60 405806 NKTXXX190086

9 Washer DIN 125A - Ø13 411103 NKTXXX110110

10 Locknut DIN 985 - M12 412248 NKTXXX191010

11 Locknut DIN 985 - M20x2 442310 NKTXXX191046

12 Washer DIN 125A - Ø21 411106 NKTXXX110118

13 Damper yellow L 478mm D8A91-2637W 442197/416603 DRUXXX490001

14 Screw M20x2x240 - 10.9  for Damper 442308 DRUXXX490008

15 Hexagon nut DIN 934 - M24 411211 NKTXXX191122

16 Axle plate loose HS 125x150 / w 20 WN-300APL-515 438717 FNTXXX030145

17 Plate for spring 416587 DRUXXX490000

18 Hexagon nut DIN 934 - M16x1x,5 411247 NKTXXX191303

19 Locknut DIN 985 - M27x2 430049 NKTXXX191051

20 Distance bush 51x31x12 467588 FNTXXX022026

21 Bolt - Weweler M27x186 442307 FNTXXX022020

22 Bolt M16 for parabolic spring Wewler / L 85mm FNTXXX022024

23 Axle plate HS-150/175x125 WN-300APL-524 438503 FNTXXX030151

24 Hexagon screw DIN 931 - M24x320 405886 NKTXXX190268



19

1

3

2

4

5

6

7

8

9

10

111213

14

16

15

17

18

19

20

21

22

23

24

   

  Security rope for air suspention – tipper arrestor cable 12 mm      KPZXXX170... and lenght!

...001 650 mm

...002 740 mm

...003 600 mm

...004 780 mm

...006 830 mm

...008 920 mm

...010 1200 mm

...011 980 mm



20

Hydraulic suspention   

Article number Catalogue number

1 Brake axles BPW 2225mm 

2 Steering axle BPW 2225mm

3 Hexagon screw DIN 933 - M20x60 406421 NKTXXX190527

4 Washer DIN 125A Ø21 411106 NKTXXX110118

5 Hexagon nut DIN 985 - M20 411209 NKTXXX191118

2

3

1

4



21

Axle stop according to choice of axles and tires

Axle plate without notch / with axle stop  Drawing number Article number Cartalogue number

HS-125 x 150 /w-20/pipe 80 x 80 x 6 for BPW 410 x 120 WN-300APL-543-04 525631 FNTXXX030170

HS-125 x 150 /w-20/pipe 120 x 80 x 6 for BPW 410 x 120 WN-300APL-531-07 525639 FNTXXX030173

HS-125 x 175 /w-20/pipe 80 x 80 x 6 for FAD 400 x 120 and BPW 420 x 180 WN-300APL-520-04 525647 FNTXXX030172

HS-125 x 175 /w-20/pipe 120 x 80 x 6 for FAD 400 x 120 and BPW 420 x 180 WN-300APL-537-05 525655 FNTXXX030175

HS-125 x 180 /w-20/pipe 80 x 80 x 6 for ADR 420 x 180 WN-470AHZ-572 453978

HS-125 x 180 /w-20/pipe 120 x 80 x 6 for ADR 420 x 180 WN-470AHZ-572 453979

Axle plate with notch and axle stop 

HS-125 x 150 /w-20/pipe 80 x 80 x 6 for BPW 410 x 120 WN-300APL-545-02 525637 FNTXXX030174

HS-125 x 150 /w-20/pipe 120 x 80 x 6 for BPW 410 x 120 WN-300APL-548-02 525643 FNTXXX030181

HS-125 x 175 /w-20/pipe 80 x 80 x 6 for FAD 400 x 120 and BPW 420 x 180 486453 FNTXXX030176

HS-125 x 175 /w-20/pipe 120 x 80 x 6 for FAD 400 x 120 and BPW 420 x 180 485811 FNTXXX030183

HS-125 x 180 /w-20/pipe 80 x 80 x 6 for ADR 420 x 180

HS-125 x 180 /w-20/pipe 120 x 80 x 6 for ADR 420 x 180

Axle plate without notch Axle plate with notch

  For steering axle with profile 2050 – a cutout is required!  

  For 22,5er wheels – pipe 80 x 80 x 6

  For 26,5er wheels – pipe 120 x 80 x 6



22

   ANGLE    Tridem 16 + 4 Z-sheet metal 

ASWJFM900445   Tandem 12 + 4 Z-sheet metal 

    Titan 08 + 4 Z-sheet metal

Mechanical axle shift

Drawing number Article number Catalogue number

1 Angle plate for mechanic axle shift HS-40mm WN-550WNK-508 470340 ASWJFM900445

2 Z-profile for mechanic axle shift WN-550WNK-515 527605 ASWJFM900456

1

2

Mechanical axle shift

5

6

8

4

3

1

2

7

Hydraulical axle shift



23

Hydraulical axle shift 

Drawing number Article number Catalogue number

1 Cylinder for sliding axis see table „Cylinder“

2 Angle bracket HS-55 mm WN-550WNK-509 432925 ASWJFM900446

3 Z-sheet for cylinder holder WN-550WNK-518 433801 ASWJFM900459

4 Angle - swivelling screw fitting SWVE R3/8" - 12L 420455 HVSXXX200023

5 T- fitting 12L 414396 HVSXXX600022

6 SVK plug 12L - NW 10/3 401393 HZBXXX200034

7 Hydraulic hose NW 10/1000 418974 HSLXXX030007

8 Hydraulic hoses see table »hydraulic hoses«

   ANGLE BRACKET   Tridem 20x Angle bracket   

ASWJFM900446   Tandem 16x Angle bracket  

(always 4 pieces Z-sheets)  Titan 12x Angle bracket 

Cylinder Article number Catalogue number

Cylinder 70/40/600 WN-250ZYL-023 421604 HZLXXX100043

Cylinder 70/40/450 WN-250ZYL-021 438973 HZLXXX100065

Cylinder 70/35/350 WN-250ZYL-649-000 530912 – new –

Hydraulic hoses Article number Catalogue number

ASW 253 - 270 Hydraulic hose NW 10/7000 418989 HSLXXX030022

Hydraulic hose NW 10/6500 401680 HSLXXX030021

ASW 288 - 393 Hydraulic hose NW 10/5500 418982 HSLXXX030015

Hydraulic hose NW 10/5000 409871 HSLXXX030014



24

Body

Drawing number Article number Catalogue number

1 Side wall for rear wall ASW 2300mm  |  RIGHT 527478 ASWJFM900547

Side wall for rear wall ASW 2300mm  | LEFT 527477 ASWJFM900546

1 Side wall for rear wall ASW 2000mm  |  RIGHT ASW24802-020001-000 527700 ASWJFM900550

Side wall for rear wall ASW 2000mm  |  LEFT ASW24802-020001-000 527699 ASWJFM900545

1 Side wall for rear wall ASW 1500mm  |  RIGHT ASW24802-020002-000 514208 ASWJFM900559

Side wall for rear wall ASW 1500mm  |  LEFT ASW24802-020002-000 514207 ASWJFM900558

2 Reinforcing plate  |  RIGHT ASW24802-020001-014 512128 ASWJFM900570

Reinforcing plate  |  LEFT ASW24802-020001-014 512127 ASWJFM900572

3 Holder for rear wall |  RIGHT ASW00000-050001-000 442637 ASWJFM900122

Holder for rear wall  | LEFT ASW00000-050001-000 442638 ASWJFM900123

4 Sidewall ASW 1990 mm  |  RIGHT ASW00000-030000-043 437055 ASWJFM900505

Sidewall ASW 1990 mm  |  LEFT ASW00000-030000-037 437054 ASWJFM900510

4 Sidewall ASW 1490 mm  |  RIGHT ASW00000-030000-045 437059 ASWJFM900525

Sidewall ASW 1490 mm  |  LEFT ASW00000-030000-049 437058 ASWJFM900530

5 Elbow for ASW ASW00000-030000-040 468530 ASWJFM900125

6 Elbow for ASW top  |  RIGHT   1995 mm ASW00000-030000-039 430349 ASWJFM900157

Elbow for ASW top  |  LEFT     1995 mm ASW00000-030000-039 441225 ASWJFM900150

7 ASW Wall support 2300 mm  |  RIGHT 521411 ASWJFM910008

ASW Wall support 2300 mm  |  LEFT 521410 ASWJFM910009

7 ASW Wall support 2000 mm  |  RIGHT ASW00000-030000-054 441023 ASWJFM910001

ASW Wall support 2000 mm  |  LEFT ASW00000-030000-054 438923 ASWJFM910000

7 ASW Wall support 1500 mm  |  RIGHT ASW00000-030000-055 521401 ASWJFM910006

ASW Wall support 1500 mm  |  LEFT ASW00000-030000-055 521400 ASWJFM910005

8 ASW Front pillar |  RIGHT ASW24802-030000-000 436742 ASWJFM900556

ASW Front pillar |  LEFT ASW24802-030000-000 430469 ASWJFM900555

9 Upper end tubes   Drawing number Article number Catalogue number

ASW 140/160/253/256 - 120x80x6 - 3995 ASW01600-230000-004 443126 ASWJFM900606

ASW 258/261 - 120x120x6 - 4495 ASW02580-230000-004 510131 ASWJFM900624

ASW 271 - 120x120x6 - 5495 ASW02680-060000-007 510134 ASWJFM900610

ASW 281/381 - 120x120x6 - 6495 ASW02700-330000-003 510136 ASWJFM900628

ASW 391/491 - 120x120x6 - 7495 ASW02880-330000-003 510141 ASWJFM900630

ASW 3101/4101 - 120x120x6 - 8495 ASW03930-330000-003 510148 ASWJFM900632



25

8

Side wall ASW Welser Profile Article number Catalogue number

1500 x 500  |  RIGHT 437059 ASWJFM900525

1500 x 500  |  LEFT 437058 ASWJFM900530

2000 x 500  |  RIGHT 437055 ASWJFM900505

2000 x 500  |  LEFT 437054 ASWJFM900510

2300 x 500  |  RIGHT 453123 ASWJFM900514

2300 x 500  |  LEFT 453122 ASWJFM900512

Rubber filling: Side wall –anti dirt– Article number Catalogue number

2120 mm 517940 ASWJFM910024

1820 mm 513609 ASWJFM910022

1320 mm 517938 ASWJFM910020

6 9

8

5

7

4

1
2

3

  NECESSARY NUMBER:   

   ASW 160 18 pieces  ASW 281  28 pieces 

ASW 256 18 pieces  ASW 378  28 pieces 

ASW 261  20 pieces  ASW 381  28 pieces

  ASW 268 24 pieces  ASW 391  32 pieces

  ASW 271  24 pieces  ASW 3101 36 pieces



26

Body with folding side wall

Drawing number Article number Catalogue number

1 ASW Side wall for rear wall 2000 mm  |  RIGHT ASW24802-020001-000 527700 ASWJFM900550

ASW Side wall for rear wall 2000 mm  |  LEFT ASW24802-020001-000 527699 ASWJFM900545

2 Reinforcing plate  |  RIGHT ASW24802-020001-014 512128 ASWJFM900570

Reinforcing plate  |  LEFT ASW24802-020001-014 512127 ASWJFM900572

3 Holder for rear wall  |  RIGHT ASW00000-050001-000 466409 ASWJFM900122

Holder for rear wall  |  LEFT ASW00000-050001-000 466408 ASWJFM900123

4 Side wall ASW 1490mm  |  RIGHT ASW00000-030000-045 437059 ASWJFM900525

Side wall ASW 1490mm  |  LEFT ASW00000-030000-049 437058 ASWJFM900530

5 Elbow ASW00000-030000-040 468530 ASWJFM900125

6 Elbow top  |  RIGHT ASW00000-030000-039 430349 ASWJFM900157

Elbow top  |  LEFT ASW00000-030000-039 441225 ASWJFM900150

7 ASW Wall support 1500 mm  |  RIGHT ASW00000-030000-055 521401 ASWJFM910006

ASW Wall support 1500 mm  |  LEFT ASW00000-030000-055 521400 ASWJFM910005

8 ASW Front pillar  |  RIGHT ASW24802-030000-000 436742 ASWJFM900556

ASW Front pillar  |  LEFT ASW24802-030000-000 430469 ASWJFM900555

10 Edging  |  RIGHT ASW00000-030100-002 432766 ASWJFM900552

Edging  |  LEFT ASW00000-030100-002 441027 ASWJFM900553

11 Lock  |  RIGHT ASW00000-030003-000 443411 ASWJFM900566

Lock  |  LEFT ASW00000-030003-000 443412 ASWJFM900565

13 Hinge complete 433280 ASWJFM900071

9 Upper tube Dimensions Drawing number Article number Catalogue number

ASW 140 / 160 / 253 80x120x3995 / HS 7x500 ASW01600-230000-002 443126 ASWJFM900606

ASW 258 / 261 80x120x4495 / HS 8x500 ASW02580-230000-002 442535 ASWJFM900608

ASW 268 80x120x5495 / HS 10x500 ASW02680-060000-004 437412 ASWJFM900610

ASW 270 80x120x6495 / HS 12x500 ASW02700-330000-005 441030 ASWJFM900612

ASW 288 / 488 80x120x7495 / HS 14x500 ASW28800-030002-000 455121 ASWJFM900614

ASW 393 / 493 80x120x8495 / HS 16x500 ASW39300-030002-000 455051 ASWJFM900616



27

Side board (incl. lock, bolt etc.) lenght in mm Article number

ASW 110 3320 509850

ASW 140/160/253 3820 443634

ASW 258 4320 443612

ASW 268 5320 443415

ASW 270 6320 443581

ASW 288/488 2 x 3520 443076

ASW 393/493 2 x 4020 451469

13

9 11 10

8

7542

3

1

6

Tension cable for ASW complete    ASWJFM900010

  See page 40/41 for body



28

Tension cable

Article number Catalogue number

1 Tension cable 8 mm - 2620 mm - double-sided thread M12 438515 ASWJFM900010

2 Hexagon nut DIN 934 M12 411205 NKTXXX191110

3 Square disc DIN 9021 D13 412295 NKTXXX191512

1

3

2



29

Strainer

Front Drawing number Article number Catalogue number

1 Strainer with metal sheet 650x650x4 with "Fliegl Logo" 441327 FNTXXX040120

2 Angle for splash protection ASW00000-020000-012 466924 – new –

3 C-link chain DIN 5685-G 3x26 - 700 mm 407394 NKTXXX211002

4 Lug for ASW strainer WN-060LAS-522 437271 – new –

5 U-bolt galvanized M 8 x 110 mm WN-160HAB-516 436797 NKTXXX100218

6 Shackle galvanized 6mm - 1/4" 405184 NKTXXX100021

7 Cover D 15 + 18 (for double bracket) 412515 NKTXXX931018

8 Flange clamp (Strainer, hydr. hoses Speed Cover) 433605 NKTXXX253005

Back   

1 Strainer with metal sheet 650x650x4 with "Fliegl Logo" 441327 FNTXXX040120

2 Angle for splash protection ASW00000-020000-012 466924 – new –

3 Triangle reflector loose 416696 ETZXXX916005

5

2

4

1

6

3

7

2

1

3



30

S = Saghev

Sliding floor

Drawing number Article number Cartalogue number

1 ASW sliding floor see spare part list „sliding floor“

2 Thrust cylinder complete see table „thrust cylinder“

3 Cylinder guide for ASW 270, Ø140 511433 ASWJFM900481

4 Bracket for ASW 270, Ø140 ASW00000-080000-013 438984 ASWJFM900482

5 Nut M48 x2 455750 HZLXXX920000

Thrust cylinder complete Trunnion pins distance Article number Cartalogue number

ASW 110 D90x60 2000 stroke 2145 mm 486588 HZLXXX150022

ASW 140 / 160 / 253 D90x60 2500 stroke 2175 mm 465588 HZLXXX150031

ASW 258 / 261 D100x70 3000 stroke 2145 mm 442544 HZLXXX150030

ASW 268 / 271 D110x70 3000 stroke 3155 mm 455720 HZLXXX150015

ASW 270 / 381 D125x70 4000 stroke 3155 mm 442664 HZLXXX150041

ASW 288 / 488 /391 / 491 D125x70 4500 stroke 3665 mm 443013 HZLXXX150040

ASW 393 / 493 / 3101 / 4101 D125x70 5000 stroke 4155 mm 443324 HZLXXX150042

Sliding floor complete Article number Cartalogue number

1500 mm stroke Only on order with vehicle- and sliding floor number

2500 mm stroke Only on order with vehicle- and sliding floor number

3000 mm stroke Only on order with vehicle- and sliding floor number

3500 mm stroke Only on order with vehicle- and sliding floor number

Sealing kit for thrust cylinder Vehicle type Article number Catalogue number

Sealing kit / S - 90/60 ASW 110 - 253 420922 HZLXXX903008

Sealing kit / S - 100/70 ASW 258 - 268 420923 HZLXXX903009

Sealing kit / S - 125/70 ASW 270 - 493 438655 HZLXXX903021



31

Wear strips set Article number Catalogue number

ASW 110 / 140 /253 / 256 stroke 1500 472331 ASWJFM900165

ASW 288 / 391-491  stroke 3000 453565 ASWJFM900175

ASW 393 / 3101-4101 2  stroke 3500 464588 ASWJFM900176

ASW 258 / 261 / 268 / 270 / 271-381  stroke 2500 453564 ASWJFM900170

45 3 1 2

Seal set 

main spar 

ASWJFM900173

455403/455413/455412

Protection for cylinder package matal   

ASWJFM900486        477417

Protection for cylinder package  

stainless steel  

ASWJFM900488       477416

Nut M48x2       HZLXXX920000

Seal stripe set for ASW 467166 ASWJFM900100

Fixing stripes for seal stripe set (set with 5 strips)    ASWJFM900183

Seal stripe for retailing wall 400x2310x10 mm  442585 ASWSWP000020



32

145

Hose routing for sliding floor

Drawing number Article number Catalogue number

1 Main tube wide ASW00000-130001-000 490569 ASWJFM900304

2 Main tube long ASW00000-130002-000 430597 ASWJFM900302

3 Main tube short ASW00000-130006-000 430599 ASWJFM900300

4 Threaded rod M16x560 437272 NKTXXX192103

5 Eye screw - DIN 44 B / M16 x 80 469135 NKTXXX140542

6 Angle bracket for hose routing limit stop ASW00000-130003-001 437417 ASWJFM900305

7 Rubber pad with countersunk 130x55x10 WN-170ULA-003 467849 FNTXXX040020

8 Double clamp D18 - PP 412509 EBMPRO700006

9 Cover for double bracket D15+18 412515 NKTXXX931018

10 Hexagon screw M8 x 90 405786 NKTXXX190024

11 Washer DIN 125 A - D17 411105 NKTXXX110114

12 Lock nut DIN 985 - M16 412250 NKTXXX191014

13 Hexagon screw DIN 931 - M16 x 240 405851 NKTXXX190192



33

10 3 9 8

13 7

61112

2



34

Rear wall

Drawing number Article number Catalogue number

1 Bush for ASW rear wall WN-110BUC-538 434341 ASWJFM900160

2 Cylinder for rear wall 50/35/650/ WN-250ZYL-536 515759 HZLXXX100060

Sealing 509756 HZLXXX903095

3 Splint bolt loose for weld-on fork - DIN 1434 / Ø20 WN-100BOL-535 433168 NKTXXX253087 

4 Hexagon screw DIN 931 - M24 x 100 405941 NKTXXX190348

5 Lock nut DIN 985 - M24 412252 NKTXXX191018

6 Hydraulic hose NW 10 / 900 418973 HSLXXX030006

7 Hydraulic hose NW 10 / 2000 with 90° bow 419007 HSLXXX030105

8 Hydraulic hose NW 10 / 1700 with 90° bow 419006 HSLXXX030100

9 Adjustable T-screw fitting EVT - 12L 419364 HVSXXX600014

10 Straight bulkhead fitting GSV - 12L 414737 HVSXXX400012

11 SVK plug NW 10/3 - 12L 420743 HZBXXX200034

12 Bleed screw 3/8" 414768 HVSXXX800012

13 Washer DIN 125 A - Ø21 411106 NKTXXX110118

14 Splint DIN 94 - 4x63 412465 NKTXXX195073

15 Eye for ASW-rear wall 428140 KPZXXX920012

16 Pipe break protection 3/8" 431807 HZBXXX800059

Hydraulic hoses Article number Catalogue number

ASW 110 Hydraulc hose DN 10/6500 401680 HSLXXX030021

ASW 140/160/253 Hydraulc hose DN10/7000 418989 HSLXXX030022

ASW 258 Hydraulc hose DN 10/8000 418986 HSLXXX030019

ASW 268 Hydraulc hose DN 10/8500 418987 HSLXXX030020

ASW 270 Hydraulc hose DN 10/10000 HSLXXX020035

ASW 288 / 488 Hydraulc hose DN 10/10500 431234 – new –

ASW 393 / 493 Hydraulc hose DN 10/11500



35

8

11 9 7 10 6

4 1 5

14

13

12

23

15

16

Lock for ASW-rear wall 

KPZXXX250260

455341



36

Rear wall

Drawing number Article number Catalogue number

1 Rear wall 2300 x 800 mm (compl. with lighting) 443064 ASWJFM900188

1 Rear wall 2000 x 800 mm pulv. (compl. with lighting) ASW00000-050100-000 528940 ASWJFM900185

1 Rear wall 1500 x 800 mm pulv. (compl. with lighting) ASW00000-050101-000 529015 ASWJFM900190

2 Corn slider 420x250 mm WN-310BOZ-004-100 522212 KPZXXX150021

3 Lighting protection WN-290UFS-574 518057 ASWJFM900151

4 Multipoint II  |  RIGHT 433203 ETZXXX911112

Multipoint II  |  LEFT 433204 ETZXXX911114

4 Lens –shockproof–  |RIGHT ETZXXX911169

Lens –shockproof–  |LEFT ETZXXX911168

4 Rear light –shockproof–  |RIGHT license plate light below 456862 ETZXXX911160

Rear light –shockproof–  |RIGHT without license plate light 456860 ETZXXX911162

Rear light –shockproof–  |RIGHT without license plate light | LED 527208 ETZXXX911171

4 Rear light –shockproof–  |LEFT license plate light below ETZXXX911164

Rear light –shockproof–  |LEFT lateral license plate light 456859 ETZXXX911166

Rear light –shockproof–  |LEFT lateral license plate light | LED 527207 ETZXXX911172

Rear light –shockproof–  |LEFT without license plate light | LED 527206 ETZXXX911170

5 License plate illumination 439795 ETZXXX914005

6 Adhesive warnfoil DIN 11030 - only for overwidth 416993 ETZXXX916037

7 Sealing plug 60x60x4,0 413203 NKTXXX610320

8 Speed label 40km/h 509801 SBWXXX850011

9
Sticker »Attention danger zone /

Warning of hand injury«
509818

10 Sticker with type designation

10 Sticker black ASW271 black SBWXXX850130

10 Sticker white ASW271 white SBWXXX850132

Holder for rear wall 70 x 130 mm HS 50 mm  | right 466409 ASWJFM900122

Holder for rear wall  70 x 130 mm HS 50 mm | left 466408 ASWJFM900123



37

7

1

10 6

4

3

5

289

455384

ETZXXX911158

Cable set for multipoint (oval)

416993

ETZXXX916037

Warnfoil DIN11030

455341

KPZXXX250260

Lock for ASW-rear wall



38

1 2

Mudguard

Drawing number Article number Catalogue number

1 ASW Mudguard holder ASW00000-030000-056 440083 ASWJFM940016

2 Mudguard 3950 mm see table „mudguard“

3 Mudguard 2000 mm see table „mudguard extension“

4 Closing triangle see table „closing triangle“

5 Connecting plate ASW00000-180000-012 456988 ASWJFM940021

Mudguard Drawing number Article number Catalogue number

Mudguard 150 mm wide / 3950 mm  |  RIGHT ASW00000-180000-001 481850 ASWJFM940020

Mudguard 150 mm wide / 3950 mm  |  LEFT ASW00000-180000-001 481849 ASWJFM940022

Mudguard 200 mm wide / 3950 mm  |  RIGHT ASW00000-180000-002 481848 ASWJFM940024

Mudguard 200 mm wide / 3950 mm  |  LEFT ASW00000-180000-002 481847 ASWJFM940026

Mudguard 250 mm wide / 3950 mm  |  RIGHT ASW00000-180000-003 481844 ASWJFM940028

Mudguard 250 mm wide / 3950 mm  |  LEFT ASW00000-180000-003 481843 ASWJFM940030



39

5 3

4

Mudguard extention Drawing number Article number Catalogue number

Mudguard 150 mm wide / 2000 mm  |  RIGHT ASW00000-180000-004 456983 ASWJFM940053

Mudguard 150 mm wide / 2000 mm  |  LEFT ASW00000-180000-004 456984 ASWJFM940052

Mudguard 200 mm wide / 2000 mm  |  RIGHT ASW00000-180000-005 456980 ASWJFM940057

Mudguard 200 mm wide / 2000 mm  |  LEFT ASW00000-180000-005 456979 ASWJFM940056

Mudguard 250 mm wide / 2000 mm  |  RIGHT ASW00000-180000-006 456987 ASWJFM940061

Mudguard 250 mm wide / 2000 mm  |  LEFT ASW00000-180000-006 456986 ASWJFM940060

Closing triangle Drawing number Article number Catalogue number

Closing triangle for mudguard 150/200 mm  |  RIGHT ASW00000-180000-010 496262 ASWJFM940037

Closing triangle for mudguard 150/200 mm  |  LEFT ASW00000-180000-010 496261 ASWJFM940038

Closing triangle for mudguard 250 mm  |  RIGHT ASW00000-180000-011 471663 ASWJFM940039

Closing triangle for mudguard 250 mm  |  LEFT ASW00000-180000-011 471662 ASWJFM940040



40

Body 500 mm

Drawing number Article number Catalogue number

1 Rear wall construction 500 mm ASW00000-040600-000 455007 ASWJFN900650

2 Side wall sheet for top piece ASW  |  RIGHT ASW00000-040600-001 451518 ASWJFN900652

Side wall sheet for top piece ASW  |  LEFT ASW00000-040600-001 439293 ASWJFN900654

3 ASW struts  |  RIGHT WN-310BOZ-565 428020 ASWJFN900662

ASW sturts  |  LEFT WN-310BOZ-565 428019 ASWJFN900660

4 Lug for ASW rear wall construction WN-060LAS-577 451516 ASWJFN900666

5 Side wall see table

6 Holder for ASW construction ASW00000-040600-002 451519 ASWJFN900668

1 4 2 3 6 5

Side wall type HV 33/33 height 500 mm

Type lenght mm Article number

ASW 110 3475 509850

ASW 140, 160 3975 441078

ASW 253 3975 441078

ASW 258 4515 441112

ASW 268/271 5515 414882

ASW 270/381 6515 441039

ASW 288/391 7515 451467

ASW 393/3101 8515 451468



41

Construction 200 mm

Drawing number Article number Catalogue number

1 Rear wall body 200mm ASW00000-040601-000 455005 ASWJFN900648

2 Lug for rear wall body WN-060LAS-577 451516 ASWJFN900666

3 Body pipes see table „body pipes“

Body pipes

Type lenght L Article number spreading unit left spreading unit right

140/160/253/256 4500 455258 455657 455656

258/261 5000 455262 455654 455653

268/271 6000 455266 455651 455649

270/381 7000 455267 455647 455646

288/488/391/491 8000 455270 455399 455398

393/493/3101/4101 9000 455271 455393 455392

1 2 3

Expansion kits (side walls) height in mm Article number Catalogue number

ASW 140/160/256 200 437979 ASWJFM900740

ASW 261 200 437928 ASWJFM900760

ASW 271 200 429967 ASWJFM900780

ASW 140/160/256 500 452325 ASWJFM900750

ASW 261 500 437929 ASWJFM900770

ASW 271 500 429668 ASWJFM900790



42

Loading sill protection 200 steel »galvanized« for ASS /ASW 

Article number Catalogue number

1 Front right / back left | for side wall from ASW261 531917

2 Front left / back right | for side wall from ASW261 531916

1 Front right / back left | for side wall from ASW271 531920

2 Front left / back right | for side wall from ASW271 531919

Loading sill protection »sheet«for intermediate piece 200 steel 

Article number Catalogue number

For ASW281/381 / ASS278/378 | 1000 MM 519327

For ASW391 / ASS388/288 | 2000 MM 519329

3 For ASW3101 / ASS398/298 | 3000 MM 519324

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.

1

2

3

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.



43



44

4

2.1

2

Front

Drawing number Article number Catalogue number

1 ASW front line strut ASW00000-040301-000 522567 ASWJFM900008

2 Ladder (width: 375mm)   SBWXXX010035

2.1 Screw M 16 x 425

2 Ladder (width: 350 mm) 436884 KPZXXX180023

2.1 Screw M 16 x 400 441917 NKTXXX190689

3 Ladder mount above ASW00000-100000-001 440211 KPZXXX180027

4 Ladder mount below ASW00000-100000-000 440210 NKTXXX180028

5 U-bolt M12/ 103x130 WN-160HAB-506 413935 NKTXXX100207

6 U-bolt M12 x 70 WN-160HAB-519 437061 NKTXXX100238

1

6

3

5

4

2.1

2

503882 Step ladder 2 x 6 rung

503880 Mounting kit step ladder 2 x 6 rung



45

Support foot mechanically

Drawing number Article number Catalogue number

1 Support foot 80x80 - 2000mm ASW00000-010413-000 497869

2 Holder for support foot ASW00000-010401-000 517896

Container lock by plate

Drawing number Article number Catalogue number

1 Container lock plate ASW00000-010301-001 442015 KPZXXX120106

2 Container lock plate with pipe ASW00000-010301-000 442014 KPZXXX120108

Support foot mechanically Container lock by plate

1

2

2

1



46

Sliding tarpaulin

Drawing number Article number Catalogue number

1 Long metal sheet ASW00000-040502-002 436770 ASWCSP000040

2 Lateral cover plate right ASW00000-040502-001 434228 ASWCSP000035

3 Lateral cover plate left ASW00000-040502-001 434227 ASWCSP000030

4 Screw on sheet metal for eyelets ASW00000-040501-012 436849 ASWCSP000055

4.1 Lateral attachment sheet metal - optionally - ASW00000-040501-007 ASWCSP000066

5 Diversion behind complete ASW00000-040502-005 ASWCSP000025

6 Hexagon screw DIN 933 - M12x40 406303 NKTXXX190080

7 Washer DIN 125A - Ø13 411103 NKTXXX110110

8 Lock nut DIN 985 - M12 412248 NKTXXX191010

5

3

1

7

6

2
4

4.1



47



48

13

12

Joint shaft »Gigant«

Drawing number Article number Catalogue number

1 Joint shaft guard - upper part ASW00000-010000-011 489066 ASWJFM900432

2 Joint shaft guard - bottom part ASW00000-010000-010 486049 ASWJFM900434

3 Center bearing holder WN-260HAL-551 485038 ASWJFM900435

4 Axle plate HS 117x117 / t-12 WN-300APL-504 468793 FNTXXX030100

5 Flange bearing UCF 210 / 4 holes 402701 NKTXXX040018

6 Spine shaft D50 - 400 mm WN-560WEL-503 465732 ASWJFM900015

7 Locking ring DIN 471 - A50 405461 NKTXXX141070

8 Joint shaft B6 - 1000 mm freewheel 427803 GELBIN100007

9 Joint shaft see table „joint shaft“

10 Joint shaft guard  - tow bar side WN-400ZUG-025-01 512070 ASWJFM900470

11 Spine shaft D50 - 2750 mm WN-560WEL-508 523226 ASWJFM900460

12 Joint shaft guard for rotating tow bar see table „joint shaft guard“

13 Joint shaft hook see table „joint shaft hook“

Joint shaft Article number Catalogue number

ASW 268 Joint shaft B6 - 900 mm normal 427802 GELBIN100006

ASW 270 Joint shaft B6 - 2000 mm normal 427804 GELBIN100008

ASW 288/488 Joint shaft B6 - 2000 mm normal 427804 GELBIN100008

Joint shaft B6 - 1200 mm normal 427806 GELBIN100003

ASW 393/493 Joint shaft B6 - 2000 mm normal 427804 GELBIN100008

Joint shaft B6 - 1200 mm normal 427806 GELBIN100003



49

11

10

5

7

6

3

4

1

2

9

8

Joint shaft hook Drawing number Article number Catalogue number

Hook for upper attachment WN-080HAC-514 439424 ASWJFN900467

Hook for bottom attachment WN-080HAC-517 442635 ASWJFN900465

Joint shaft guard Drawing number Article number Catalogue number

For upper attachment  –plastic– ASW00004-040000-006 02 V 497901

For bottom attachment  -plastic– ASW00004-040000-006 497901

Funnel  –galvanized– 512070 ASWJFM900470



50

Joint shaft »Compact«

Drawing number Article number Catalogue number

1 Joint shaft guard  –plastic– ASW00000-010000-011 497901

Joint shaft guard - galvanized– funnel 512070 ASWJFM900470

3 Center bearing holder WN-260HAL-551 485038 ASWJFM900435

4 Flange bearing UCF 210 / 4 Loch 402701 NKTXXX040018

5 Spine shaft D50 - 400mm WN-560WEL-503 465732 ASWJFM900015

Bearing UCF 210 / 4 Loch 402701 NKTXXX040018

Locking ring DIN 471 405461 NKTXXX141070

Screw DIN 931 M14 x 50 406367 NKTXXX190130

Nut M14 DIN 985 412249 NKTXXX191012

Washer DIN 125A D15 mm 411104 NKTXXX110112

6 Locking ring DIN 471 - A50 405461 NKTXXX141070

7 Joint shaft B6 900mm Normal 427802 GELBIN100006

8 Joint shaft see table „joint shaft“

Joint shaft Article number Catalogue number

ASW 140/160/253 C Joint shaft B6 - 1200mm freewheel 433622 GELBIN100021

ASW 268 C Joint shaft B6 - 1000mm freewheel 427803 GELBIN100007



51

5 8

4

6

7

2

3

1



52

PTO Stub complete ASW 271 (drawing as example)

Drawing number Article number Catalogue number

1
Spline shaft Ø 50 - 2750 mm 

ASW PTO Stub / 42CrMo4 / tolerance h9
WN-560WEL-508-01 523226

2
PTO protective cap oval / without cover flap 

Ø 270 mm / L=260 mm
497901

3 Flange bearing, UCF 210 / 4 holes 402701 NKTXXX040018

4 Cardan protection holder galvanized, ADS WN-260HAL-692 01 511497

5
Joint shaft B6 - ASW 

810 mm - 1  3/4" Z6 - freewheel1  3/4" Z6
427803

6
Joint shaft B6 - ASW 

1810 mm - normal - 1  3/4“ Z6 - 1  3/4“ Z6
427804

7 Spline shaft Ø 50 - 1750 mm + center bearing holder ASW00000-230017-000 527442

8 Scratchpad 4-Fach, 4 thread: M10 x 1 - aluminium 477794 SZSXXX000508

9
Washer without chamfer - DIN 125 A 

 Ø 17 mm - galvanized
Washer_DIN_125_1_A_17_v10.50 411105 NKTXXX110114

10
Hexagon screw - DIN 933 / 8.8 

M16 x 65 - galvanized
462577

11 Lock nut - DIN 985 / 8.8, M16 - galvanized 412250 NKTXXX191014

12 Spring washer bent up DIN127 A, Ø 16 mm -galvanized 405333

13
Hexagon screw - DIN 933 / 8.8 

M16 x 35 - galvanized
406385 NKTXXX190491

14 Square disc - DIN 9021, Ø 13 mm - galvanized 412295 NKTXXX191512

15
Hexagon screw - DIN 933 / 8.8 

M8 x 20 - galvanized
406288 NKTXXX190004

16 Hexagon nut - DIN 934 / 8, M8 - galvanized 411203 NKTXXX191106

17 Locking ring - DIN 471, A50 (for shaft) 405461 NKTXXX141070

18
Washer without chamfer - DIN 125 A 

Ø 8,4 mm - galvanized
Washer_DIN_125_1_A_8.4_v10.50 411101 NKTXXX110106

19 Lock nut - DIN 985 / 8, M8 - galvanized Nut_DIN_982_M8_v10.50 412246 NKTXXX191006

20 Hexagon screw - DIN 933 / 8.8, M8 x 50 - galvanized 406549 NKTXXX190655

21 Grease nipples, M10 x 1 438112 NKTXXX100305

22 Screwable screw connection, GE m 10 x 1,0 458843

23
Hose clip D6 short 

Automatic central lubrication/spreading unit
454260

24
Screw sleeve for hose clips D6 

Automatic central lubrication/spreading unit
454261

25 Screwable screw connection, GE M6 x 1,0 458840

26
High-pressure hose NW8,6 x 2,3 (filled) 

Automatic central lubrication/spreading unit
454259

DETAIL A



53

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.

Spline shaft D50 1 3/4" (double-sided)

Article number Catalogue number

L: 1750 mm 523224

L: 2750 mm 523226 ASWJFM900460

L: 3750 mm 523225

L: 430 mm 474398 ASWJFM900015

L: 1886 mm 452253 ASWJFM900017

PTO (B6): 1 3/4" Z6 - 1 3/4" Z6 - with freewheel

Article number Catalogue number

L 810 mm 427803 GELBIN100007

L 1810 mm 487835 GELBIN100022

L 1010 mm 433622 GELBIN100021

PTO (B6): 1 3/4" Z6 - 1 3/4" Z6 - without freewheel

Article number Catalogue number

L 710 mm 427802 GELBIN100006

L 1810 mm 427804 GELBIN100008

L 1010 mm 427806 GELBIN100003

DETAIL B

Drum 1750mm



54

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.

Weitergabe sowie Vervielfältigung dieser Unterlage,

Center bearing preassembled / ASW Gigant for ASW PTO Stub

Drawing number Article number Catalogue number

1 Center bearing holder tube version galvanized ASW00000-010006-000-02 489926 ASWJFM900435

2 Flange bearing UCF-210 402701 NKTXXX040018

3 ASW-Wedge profil shaft WN-560WEL-518 474398 ASWJFM900015

4 Locking ring - DIN 471 405461 NKTXXX141070

5 Lock nut - DIN 985 / 8.8 Nut_DIN_982_M16_v10.50 412250 NKTXXX191014

6 Axle plate loose galvanized WN-300APL-504 468793 FNTXXX030104

7 Hexagon screw - DIN 931 / 8.8 405844 NKTXXX190180

8 Washer without chamfer - DIN 125 A Washer_DIN_125_1_A_17_v10.50 411105 NKTXXX110114

Center bearing below

Grease nipples left

Arrow shows drive-direction

Center bearing front

Grease nipples right



55

Holder for shaker bearings pre-assembled for ASW / wood bearing

Drawing number Article number Catalogue number

1
Hexagon screw - DIN 9333 / 8.8,  

M12x120 - galvanized
502823 NKTXXX190450

2
Lock nut - DIN 985 / 8 

M12 - galvanized
412248 NKTXXX191010

3
Washer without chamfer - DIN 125 A 

Ø 13 mm - galvanized
411103 NKTXXX110110

4
Shaker bearing, wood bearing for spline shaft ASW 

Ø 50 mm - Front
ASW00000-230000-001 524751

5 Holder for PTO shaft bearing galvanized ASW00000-230000-002 524748

6 Flap 100x22x2 mm galvanized ASW00000-230000-003 524750

7
U-bolt galvanized 

M12 | 84x142 mm inside - thread 60 mm
WN-160HAL-522 524743 NKTXXX100215

Holder with shaker bearing (completely pre-assembled) 527416

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.

Completely pre-assembled



56

Underrun protection  |  UFS 30

Drawing number Article number Catalogue number

1a Underrun protection pipe galvanized 114,3 x 4,5 - 2200 WN-290UFS-789 488857 FNTXXX110338

1b Underrun protection pipe galvanized 114,3 x 4,5 - 2300 WN-290UFS-788 488858 FNTXXX110336

1c Underrun protection pipe galvanized 114,3 x 4,5 - 2400 WN-290UFS-777 488859 FNTXXX110334

2 Underrun protection arm UFS 30 left galvanized

2a Arm 3 short | 280 mm WN-290UFS-768 487242 FNTXXX110451

2b Arm 4 short | 315 mm WN-290UFS-022 523394

2c Arm 2 medium | 460 mm WN-290UFS-767 487233 FNTXXX110453

2d Arm 1 long | 730 mm WN-290UFS-765-01 508131

3 Underrun protection arm UFS 30 right galvanized

3a Arm 3 short |  280 mm WN-290UFS-768 487240 FNTXXX110450

3b Arm 4 short |  315 mm WN-290UFS-022 523396

3c Arm 2 medium |  460 mm WN-290UFS-767 487234 FNTXXX110452

3d Arm 1 long | 730 mm WN-290UFS-765-01 508133

4 Washer UFS 30 galvanized (underrun protection) WN-290UFS-766 487230 FNTXXX110470

5 Sealing plug for round tubes Ø 114,3 456263 NKTXXX610336

6 Sealing plug for square tubes 60 x 60 x 2,6 - 4 mm 413203 NKTXXX610320

7 Round spotlight / Ø 60 mm (yellow / for sticking) 416901 ETZXXX916020

8
U-bolt galvanized for round tubes M16 / 116x148 mm inside  

- thread lenght 40 mm
WN-160HAB-528 443161 NKTXXX100220

9 Lock nut DIN 985/8.8, M16 - galvanized 412250 NKTXXX191014

10 Washer without chamfer - DIN 125 A / Ø 31 mm - A2 462448 NKTXXX110149

11 Hexagon screw - DIN 931/8.8 / M30 x 150 - galvanized 468220 NKTXXX190367

12 Lock nut - DIN 985/8 / M30 - galvanized 412254 NKTXXX191022

13 Washer without chamfer - DIN 125 A 411105 NKTXXX110114

14 Hexagon screw - DIN 931/8.8, M16 x 130 - galvanized 405843 NKTXXX190178



57

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.



58

7

8

9

1

2

3

4

5

6

Underrun protection foldable

Drawing number Article number Catalogue number

1 Underrun protection holder from 2014 |  RIGHT ASW00000-010707-000 473865 FNTXXX110404

Underrun protection holder from 2014  |  LEFT 473866 FNTXXX110405

2 Folding arm for underrun protection ASW00000-010706-000 473850 FNTXXX110401

3 Underrun protection pipe Ø114,3 / lenght: 2300mm 488858 FNTXXX110336

Underrun protection pipe Ø114,3 / lenght: 2500mm 487665 FNTXXX110332

4 Sealing plug D114,3 (4 1/2") 456263 NKTXXX610336

5 Round spotlight yellow 416901 ETZXXX916020

6 U-bolt for pipe - M16 / 116x148mm WN-160HAB-528 430576 NKTXXX100225

7 U-bolt M16 / 103x134mm WN-160HAB-511 405224 GELBIN100006

8 Washer DIN 125A - Ø17 411105 NKTXXX110114

9 Lock nut DIN 985 - M16 412250 GELBIN100006



59

6

7

8

1

2

534

Underrun protection

Drawing number Article number Catalogue number

1 Underrun protection holder oblique / reinforced see table »URP holder« 

2 Underrun protection pipe Ø114,3 / lenght: 2300 mm 488858 FNTXXX110336

Underrun protection pipe Ø114,3 / lenght: 2500mm 487665 FNTXXX110332

3 Sealing plug D114,3 (4 1/2") 456263 NKTXXX610336

4 Round spotlight yellow 416901 ETZXXX916020

5 U-bolt for pipe - M16 / 116x148mm WN-160HAB-528 443161 NKTXXX100220

6 U-bolt M16 / 103x134mm WN-160HAB-511 430576 NKTXXX100225

7 Washer DIN 125A - Ø17 411105 GELBIN100006

8 Lock nut DIN 985 - M16 412250 NKTXXX191014

Underrun protection holder Drawing number Article number Catalogue number

Underrun protection holder 600 mm, for pipe Ø 114 mm WN-290UFS-685 457275 FNTXXX110441

Underrun protection holder 700 mm, for pipe Ø 114 mm WN-290UFS-686 457276 FNTXXX110442



60

6

5

7

8

9

1

2

3

4

Side- and outline marker lights

Article number Catalogue number

1 Mudguard holder 580mm 508911 FNTXXX140215

2 U-bolt M6x50mm 433194 NKTXXX100210

3 Holder for front position lamp  |  RIGHT 433144 ETZXXX911615

Holder for front position lamp  |  LEFT 459426 ETZXXX911606

4 Side marker light with angle / white / 12V / 2,5m 433635 ETZXXX911132

5 Side marker light with angle / yellow / 12V / 2,5m / LED 516498 – new –

6 SML clamping part 471997

7 Outline marker light 12V / 2m  |  RIGHT 430063 ETZXXX913070

7.1 Outline marker light 12V / LED |  RIGHT 474193

8 Outline marker light 12V / 2m  |  LEFT 430064 ETZXXX913072

8.1 Outline marker light 12V / LED  |  LEFT 474194

9 Round spotlight yellow 416901 ETZXXX916020



61

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.

Position- and side marker light right complete

Drawing number Article number Catalogue number

1 Side marker light yellow, 12V / 2,5 m / with angle 430062 ETZXXX915073

1.1 Side marker light LED / 12V 516498

1.2 Side marker light white, 12V / 2,5 m / without angle 471099

2
Holder for front position lamp - right / galvanized 

Corner holder for 2 lights 90°
WN-260HAL-599 1.2 467456 ETZXXX911615

3 Washer with chamfer - DIN 125 B, Ø 5.3 mm / galvanized 411092 NKTXXX110102

4 Position marker lights white, 12V / 2,5 m / with angle 433635 ETZXXX911132

5 Blindrivet truss head - DIN 7337, 5 x 20 (Aluminum alloy) 407308 NKTXXX170233



62

Compressed air chamber with ALB-brake valve

Drawing number Article number Catalogue number

1 Screw plug (with cone set) M22 x 1.5 - DIN 7604 401715 DRUXXX511200

2 Pressure ring with seal ring M22 x 1.5 (thread sealing) 401702 DRUXXX950200

3 Lock nut galvanized for bulkhead fitting M20 x 1,5 473561

4 Test connection 416588 DRUXXX511010

5 Compressed air W-screw-in connector WE M16 x 1.5 - 12 pieces 416496 DRUXXX520402

6 Hose clip preassembled M22 x 1.5 - 11 mm 416599 DRUXXX510020

7 Compressed air W-screw-in connector straight GE M22 x 1.5 - 15 416516 DRUXXX520200

8 Brake valve with release head (ALB) with switch valve M22 x 1,5 416438 DRUXXX220020

9 Cylinder screw - DIN 912 / 8.8 M6 x 12 - galvanized 491085 NKTXXX193442

10 Compressed air - screw connection GE M22 x 1,5 - 15 bulkhead 401706 DRUXXX510203

11 Lock nut - DIN 985 / 8 M12 - galvanized 412248 NKTXXX191010

12 Square disc - DIN 9021 Ø 13 mm - galvanized 412295 NKTXXX191512

14 Drain valve DIN 74292 M22 x 1.5 ring 401722 DRUXXX511100

16 Hose clip with external thread M22 x1.5 - 11 - DIN 74304 401701 DRUXXX510014

16 Hexagon screw - DIN 933 /8.8 M12 x 30 - galvanized 406301 NKTXXX190076

18 Compressed air tank with holder / painted 40L 465761 DRUXXX330014

18 Compressed air tank with holder / painted 60L 472932 DRUXXX330015

Rubber damper between frame and boiler DRUXXX330009



63



64

Drawbar coupling

Drawing number Article number Catalogue number

1 Holder for telescopic pipe ASW00000-010601-000 414177

2 Telescopic pipe for shunting ASW00000-010602-000 414175

3 Flange plate HS-200x200 / w-20 WN-400ZUG-009-002 417138

4 Hexagon screw DIN 933 - M20x180 468202 NKTXXX190520

5 Washer DIN 125A - Ø21 411106 NKTXXX110118

6 Lock nut DIN 985 - M20 412251 NKTXXX191016

7 Hexagon screw DIN 933 - M24x160 405879 NKTXXX190254

8 Square disc DIN 9021 - Ø26 412299 NKTXXX191520

9 Lock nut DIN 985 - M24 412252 NKTXXX191018

10 Drawbar coupling

Drawbar coupling G80 with bolt 413748 KPZXXX230100

Drawbar coupling springless autom. 428690 KPZXXX230014

11 Hexagon screw DIN 933 - M16x50 405835 NKTXXX190162

12 Square disc DIN 9021 - Ø17 412297 NKTXX191516

13 Lock nut DIN 985 - M16 412250 NKTXXX191014



65

4

3

5

6

7

8

2

10

11

12

1319



66

Tightening torques  

Drawbar eye

M16 10.9 = 310Mn

Towbar

M30 = 750Nm

Bearing for 

Towbar

M24 = 400Nm

Bearing bush

M24 = 300Nm

Hydraulic drawbar 

suspention

M30 = 300Nm Clamping parts

M24 = 400Nm

Detail A



67

Axle plate

M24 = 650Nm

Angle sheet for ASW Aggregate 

M24 = 250Nm

M24 = 650Nm

Axle stop

M24 = 650Nm

Bearing for 

Towbar

M24 = 400Nm



68

Weitergabe sowie Vervielfältigung dieser Unterlage,
Verwertung und Mitteilung Ihres Inhalts nicht gestattet,
soweit nicht ausdrücklich zugestanden. Zuwiderhand-
lungen verpflichten zu Schadenersatz. Alle Rechte für
den Fall der Patenterteilung oder Gebrauchsmuster-
eintragung vorbehalten.

Mounting kit SpeedCover 510005

ME Drawing number Article number Catalogue number

1 Spring ring bent up Ø 8,0 mm / galvanized, DIN 127 A 4 405329 NKTXXX110008

2 Hexagon screw M 8 x 40 mm / galvanized, DIN 933/8.8 2 406292 NKTXXX190012

3 Hexagon screw M 10 x 40 mm / galvanized, DIN 933/8.8 6 406298 NKTXXX190044

4 Sliding strips 60 x 20 mm - 2500 mm / Beveled edges on 45° 2 ASW00000-041200-003-01 480817 KPZHUB500087

5 Hexagon screw M 12 x 40 mm / galvanized, DIN 933/8.8 2 406303 NKTXXX190080

6 Hexagon screw M 12 x 50 mm / galvanized, DIN 933/8.8 8 406355 NKTXXX190461

7 Hexagon screw M 16 x 60 mm / galvanized, DIN 933/8.8 4 406388 NKTXXX190494

8 Hexagon screw M 6 x 50 mm / galvanized, DIN 933/8.8 2 406530 NKTXXX190636

9 Washer Ø 8,4 mm ohne Fase / galvanized, DIN 125 A 2 411100 NKTXXX110104

10 Washer Ø 13,0 mm ohne Fase / galvanized, DIN 125 A 29 411103 NKTXXX110110

11 Washer Ø 17,0 mm ohne Fase / galvanized, DIN 125 A 6 411105 NKTXXX110114

12 Countersunk screw M 8 x 25 mm / galvanized, DIN 7991/8.8 4 412167 NKTXXX173199

Detail A

Detail D

Detail B

Detail C

Detail E

Sidewall height: Art.Nr.: Folding for sliding wall

2000mm 510524

2300mm 510487



69

13 Lock nut M 6 mm / galvanized, DIN 985/8 2 412245 NKTXXX191004

14 Lock nut M 8 mm / galvanized, DIN 985/8 1 412246 NKTXXX191006

15 Lock nut M 12 mm / galvanized, DIN 985/8 19 412248 NKTXXX191010

16 Lock nut M 16 mm / galvanized, DIN 985/8 4 412250 NKTXXX191014

17 Square disc Ø 8,4 mm / galvanized, DIN 9021 2 412293 NKTXXX191508

18 Square disc Ø 10,5 mm / galvanized, DIN 9021 6 412294 NKTXXX191510

19 Square disc Ø 13,0 mm / galvanized, DIN 9021 16 412295 NKTXXX191512

20 Square disc Ø 17,0 mm / galvanized, DIN 9021 20 412297 NKTXXX191516

21 Rubber bearing with countersunk head 130 x 55 x 10 mm 2 417146 FNTXXX040020

22 Sliding strips 60 x 20 mm | Lengths: see table see table next page

23 Polyamide bush Ø 50/Ø30-155 mm 2 ASW00000-041200-004-01 489360

24 Hexagon nut M 18 mm / galvanized, DIN 934/8 4 490691 NKTXXX191116

25 Retaining plate, right for deflection 1 ASW00000-041200-008-01 490848 KPZHUB500207

26 Retaining plate, left for deflection 1 ASW00000-041200-008-01 490853 KPZHUB500208

27 Retaining plate right (for steel) 550 x 600 x 5 mm 1 ASW00000-041200-012-01 523617

28 Retaining plate left (for steel) 550 x 600 x 5 mm 1 ASW00000-041200-012-01 523615

29 Threaded bolt Ø 20-200 mm (M16 x 40 mm) 2 513263

30 Stiffening plate (at retaining plate) for deflection 1 ASW00000-041200-014 514003

31 Net guide tube front, Ø 30 x 3-2500 mm 1 ASW00000-030000-088-01 508207 KPZHUB500250

32 U-bolt M12/80x75 mm, Inside-thread 30 mm / galvanized 1 ASW00000-041203-003 508264

33 Bracket for limit switch rope 1 ASW00000-041200-16 509490

34 Stiffening plate (at retaining plate) /Safety switch-off (raw) 1 ASW00000-041200-17 514006 KPZHUB500209

35 Blind rivet 5 x 30 mm (Aluminum alloy / steel) DIN 7337 see table next page 478444 NKTXXX170235

36 Square disc Ø 5,3 mm / galvanized see table next page 412291 NKTXXX191504

37 Polyamide bush Ø 61/Ø31-90 mm 2 ASW00000-041200-015 509250

38 Limitation bush for sliding cylinder 1 WN-110BUC-663 509444

39 Hexagon screw M 8 x 25 mm / galvanized, DIN 933/8.8 2 406289 NKTXXX190006

40 Madenschraube M 8 x 8 mm / galvanized, DIN 914 2 469200 NKTXXX100503

41 Safety switch-off (see page 69) 1 ASW00000-041203-000-01 510473



70

Sliding rails (for your respective ASW type)

Type Horizontal sliding strips 60 x 20 mm 

(Side board)

Total amount of square discs and blind rivets Art.Nr./ FLIP TARP 

including top

Article number / 

mounting kit

ASW140/160/256 2500 mm / 2500 mm 46 493009 509996

ASW 261 2500 mm / 2500 mm 50 493010 510004

ASW 271 3000 mm / 2500 mm 58 485690 510005

ASW 281/381 2500 mm / 2500 mm / 2500 mm 66 485691 510006

ASW 391/491 2500 mm / 2500 mm / 2500 mm 74 485692 510007

ASW 3101/4101 3000 mm / 3000 mm / 2500 mm 82 511221 510008

Certain sliding strips must be cut length-dependent by the ASW!

Sliding rail Article number Catalogue number

2500 mm 480817 KPZHUB500087

3000 mm 480818 KPZHUB500088



71

Safety switch-off for Speed Cover roller tarpaulin

Drawing number Article number Catalogue number

1 Limit switch 12L 401391 HZBXXX100012

2 Shackle galvanized - similar 82101 Form A, straight, 5 mm 405191 NKTXXX100020

3 Tension spring galvanized (for limit switch), Ø 3.0 x Ø 22 x 127 412880 NKTXXX355610

4 Rope thimble - DIN 6899 B /galvanized, NG 3,5/4 mm 438096 NKTXXX252020

5 Aluminum ferrule - DIN 3093 Form A, 4 mm - for brake cable 417033 FNTXXX900001

6 Steel cable, 4 mm - galvanized 407532 NKTXXX251002

Savety switch-off



F L I E G L  A G R O - C E N T E R  G M B H  · M A I E R H O F  1  ·  D - 8 4 5 5 6  K A S T L

T E L E P H O N E :  + 4 9  ( 0 ) 8 6 71 / 9 6 0 0 - 41 3  ·  T E L E F A X :  + 4 9  ( 0 ) 8 6 71 / 9 6 0 0 - 7 0 4  ·  E - M A I L :  I N F O @ A G R O - C E N T E R . D E


